ULTIMATE OVERLAND PRODUCTS

Centre Canopy Clamp Down

Fitment Instructions




LIST OF COMPONENTS:

ITEM

NO. PART NUMBER DESCRIPTION MATERIAL Qry.
] CMB-000-001 CANOPY MINT BRACKET 3CR12 ]
2 CMRB-000-002 BOTTOM CLAMP BRACKET 3CR12 ]
3 M8 x 40 HEX BOLT HEX BOLT S/S 1
4 M8 Hexagon Nut Hexagon Nut S/S 4
5 M8 WASHER WASHER S/S 5
6 M8x20 HEX BOLT M8 HEX BOLT S/S 2




SECTION VIEW OF CLAMPING.
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